
4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

A

B

C

D

E

F

G

H

I

J

Prestige Basic old



3

2

76

1

5

4

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

C

E

F

G

H

I

J

Pos Number Description Qty
1 82-130 Upright tray 1
2 8214 Ash box assembly 1
3 82-422 Cast iron bottom 1
4 B-360630 Button head screw M6x30 ISO7380 2
5 82-200 Tertiary air box 1
6 P-110006 Rope seal ø6 1
7 82-160 Cover bottom in chamber 1



17
15

9

1013

8

3

7

6

11

12

14

16

2

1
2

3

6

52

8

7
1

9

4

15

12

14

10

11
17

13

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

E

F

G

H

I

J

I

Pos Number Description Qty
1 82-0013 Baseplate 2
2 B-010008 Washer 8 mm DIN125A 4
3 B-730620 Hexagon socket head cap screws M6 x 20 BN1206 10.9 2
4 B-320510 Socket head cap screw M5 x 10 DIN912 2
5 82-0015 Bushing 2
6 82-0017 Half rounds with thread 2
7 82-0014 Hook 2
8 82-0018 Distance plate 2
9 82-0016 Half rounds 2
10 B-020005 Plain washer 5 mm DIN9021 2
11 fje-021048 Extension spring 2
12 P-180011 Seal sleeve Ø11x50mm 2
13 B-360510 Button head screw M5 x 10 ISO 7380 8.8 2
14 B-20000 Locknut M5 DIN 439 2
15 B-360510 Button head screw M5 x 10 ISO 7380 8.8 8
16 B-320508 Socket head cap screw M5 x 8 DIN912 2
17 B-220006 Preailing torque hex nuts M6 DIN980V ISO7042 2



15

6

11

14

13

5

4

3

7

8

12

9

10

2
1

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

E

F

E

G

H

I

J

Pos Number Description Qty
1 05-0145 Cover to handle for damper 1
2 82-0040 Damper plate for slide part 1
3 B-010010 Washer 10 mm DIN125A 1
4 Fje-701322 Spring 1
5 B-020006 Plain washer 6 mm DIN9021 1
6 B-360512 Buttonhead screw M5 x 12 ISO7380 1
7 50-346 Rubber bushing 1
8 B-320520 Socket head cap screw M5 x 20 DIN912 1
9 78-312 Bushing 1
10 5510 Tube for air damper 1
11 43-0180 rubber slide for damper 1
12 fje-051383 sheet spring with slide part 1
13 B-010005 Washer 5 mm DIN125A 2
14 B-360506 Button head screw M5 x 6 ISO7380 8.8 2
15 B-320508 Socket head cap screw M5 x 8 DIN912 1



1

3

4

2

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

E

D

F

G

H

I

J

Pos Number Description Qty
1 82-134 Bypass plate 1
2 85-0014 Heat reflector plate 1
3 B-320610 Socket head cap screw M6x10 DIN 912 1
4 78-312 Bushing 1



15
17

16

14

18

5

4

3 11

2 6

7

9

8 

10

13

12

2120
19

1

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

E

F

G

F

H

I

J

Pos Number Description Qty
1 P-100014 Gasket 1
2 B-360508 Button head screw M5 x 8 6
3 2-358 Plate 6
4 82-402 Glass 1
5 P-110006 Rope seal 1
6 Fje-021510 Torsion Spring 1
7 82-0027 Shaft 1
8 78-316 Washer for closing mechanism 1
9 82032 Assembled handle 1
10 B-360616 Button head screw M6x16 1
11 B-330405 Socket set screw M4x5 DIN913 H45 1
12 B-360308 Skrue M3x8    ISO  7380 1
13 82025 Welded Closing tap bottom 1
14 82-400-1 Cast iron door 1
15 82033 Welded door stop 1
16 B-320406 Socket head cap screw M4 x 6 DIN 912 1
17 78-316 Washer for closing mechanism 1
18 B-360408 Button head screw M4 x 8 1
19 82-312 Bushing 1
20 82023 Welded Closing tap top 1
21 B-360308 Skrue M3x8    ISO  7380 2



25

1

6

7

3
4

2

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

E

F

G

G

H

I

J

Pos Number Description Qty
1 82-0000 Hinge pin 1
2 B-650512 Screw black ripp M5 x 12 ISO 88913 6
3 82-026 Hinge top 1
4 B-320506 Socket head cap screw M5 x 6 DIN912 8.8 1
5 82000 Assembled hinge 1
6 B-320412 Socket head cap screw M4 x 12 DIN 912 8.8 1
7 B-500001 Ball 1



10

14

6

13

5
7

4

3

2

11

121

9 8

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

E

F

G

H

I

H

J

Pos Number Description Qty
1 82019 Lower door welded 1
2 18-0080 Hinge pin for wood door 1
3 82-0012 Hinge bottom top door 1
4 B-360616 Button head screw M6x16 4
5 10-550 Hinge pin 1
6 82-0019 Hinge bottom lower door 1
7 82-0039 Cover left 1
8 82-0038 Cover right 1
9 B-360506 Button head screw M5 x 6 ISO7380 8.8 4
10 B-320612 Socket head cap screw M6 x 12 DIN912 8.8 1
11 Div-103641 Press magnet 1
12 35-0029 Bracket for magnet 1
13 B-010006 Washer 6 mm DIN125A 1
14 B-360306 Screw Button head M3x6 ISO 7380 2



2

1

4

2

3

1

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

D

E

F

G

H

I

J

J

Pos Number Description Qty
1 8232 Welded side panels 2
2 B-710612 Screw Hex w.inner hex and fixed washer 2
3 B-370616 Hex cap screw M6x12 DIN933 2
4 B-020008 Plain washer 8 mm DIN9021 2



4

3

2

5

1

6

7
8

4

3

2

5

1

6

7
8

3

2

4

1

3

4

2

15

6

11

14

13

5

4

3

7

8

9

10

2

25

1

6

7

3

4

2

15

17

16

14

 

18

5

4

3
11

2

6

7
9

10
13

12

2019

1

10

14

6

13

5
7

4

3

2

11

121

9 8

17
15

1013

8

3

7

6

11

12

14

5

16

2

1
2

3

6
5

2

8

7

1

4

15

12

14

10

11
17

13

2

1

4

2

3

1

A

B

C

B

D

E

F

G

H

I

J

Pos Number Description Qty
1 82-440 Deflector plate 1
2 82-438 Insulation on top of tertiary box 1
3 82-435 Isolation left side 1
4 82-437 Insulation below tertiary box left 1
5 82-436 Insulation below tertiary box 1
6 82-434 Insulation right side 1
7 82-433 Insulation front left 1
8 82-432 Insulation front right 1


